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4T BB T e S RERALE 18650
Sample Name Lithium-ion Rechargeable Cell Sample Model
AL TN FEGR AR A
Consignor Shenzhen Xinhengrui Technology Co., Ltd
A7 L J P ELRE R BE A IR A
Manufacturer Guangxi Zhuo New Energy Technonogy Co Ltd
o 3.7V ” %ﬁE. Limited Charge 4.2V
Normal Voltage Rated Capacity 9.62Wh Voltage
Y =] \$gd; Ny 2 N
IR 520mA Al 2600mA L 26mA
Charge Current Max Continuous Charge End Charge Current
Z b YN ] Gk
B 2.5V BB SRL 2600mA iR Lo
Cut-off Voltage Max Discharge Current Trademark
T OB R, R4 18.3%65.9 (mm)
Appearance Blue cylindrical battery, size: ¢ 18.3%65.9 (mm)
oAl BeaE T ek biynicimpyd it s bs 30
R A ; Ui o
e ST/SG/AC.10/11/Rev.6/Amend 1, 38.3
UNITED NATIONS “Recommendations in the TRANSPORT OF DANGEROUS GOODS”
Test method and o
B Manual of Tests and Criteria
criterion
ST/SG/AC.10/11/Rev.6/Amend 1, 38.3
o Mz H 4
R Bl 2021.06.16 T e H 2021.06.16~2021.07.01
Accepted date Test date
S R R, KRB, b, AMERLEG. REh/BHe. abAEREE. dREIHOE.
1: Cit X Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Impact/Crash;
est items
Overeharge, Forced discharge.
Test conclusion:
i 2514 -
The Lithium-ion Rechargeable Cell submitted by Shenzhen Xinhengrui Technology Co., Ltd are
tested according to Section 38.3 of the Sixth Revised Edition of the Recommendations on the
Transport of Dangerous Goods, Manual of Test and Criteria(ST/SG/AC.10/11/Rev.6/Amend 1,
Mt ssie
Conclusion

38.3).
B AT 2R RS R TR R3S R f ﬁﬁj@\, ERESTE (6 Tk S ia
) BRI AR HE T ) ST/SG/ Rev.6/ , 38.3 HEATAGI

Test result: Pass - =
K ae g R JEid : D=
2= &y

25k N ﬂﬁm@ 07.01

sk AR 15 H TAR I St Q2
Compiler: Wﬁ\ Checker: /ﬁﬁp Approver: < “’&f &S
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T VR SR B fE 25 kS KIS
g | MATTH 45K ML, vaR
8 E ! Standard requirement or the clause Mgk Test 3
No. Name of test Test result ) Remarks
number of standard conclusion
T WA CoT ek ez m il
1 S WY ABREF ) MR 1 ok /
ulati ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 See Appendix 1 Passed
simulation
5 T.1 Test T.1
A LT fak s i i i
5 T e I AR AE T IR 2 ik )
Thermal test ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 See Appendix 2 Passed
5 T.2 Test T.2
eArE (K T A BE R B
3 PR3N IR AR vHE T ) WL 3 a )
Vibration ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 See Appendix 3 Passed
5 T.3 Test T.3
A LT fak b i i d il
. M TG IR 7HE T ) LB 4 ik )
Shock ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 See Appendix 4 Passed
5 T.4 Test T4
g | DT ORISR i
R I R R T GRS =i /
reuit ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 See Appendix 5 Passed
circui
I T.5 Test T.5
A CGRT ek temic i i
; fi i /B TG AR 7EE T ) LB 6 ik ,
Impact/ Crash ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 See Appendix 6 Passed
5 T.6 Test T.6
WeArE (kT A BE R B
; S BRI vHE T 01D W 7 ANid H ;
Overcharge ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 See Appendix 7 | Not Applicable
I T.7 Test T.7
e A LT fak s i i i
g Forced TG IR 7EE T ) T2 8 aik )
disch ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 See Appendix 8 Passed
ischarge .
s 5 T.8 Test T.8
DAFA B 25T

Test environment

condition

MIGIRSE: 20C-25°C; MIEIRSE: 45%-75%
Ambient temperature: 20°C-25°C; Ambient humidity: 45%-75%
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by & 1
Appendix 1
Frs . Mt H 44 5% e L AL
No. Name of Test Items Altitude simulation
U , DX AT Before MiJE After RERE | BERK |
BRHS | RIS ‘ i N U | ik
FE R T 1% HL T EEN N iR =s FFEE L R Mass loss Voltage loss
Sample No Sample status Test result
mi(g) Vi(V) m2(g) V2(V) (%0) (%)
e
Cl1 ; E@;ﬁgfﬁf L | 45893 4.17 45.893 4.17 0.000 0.00 0
o
ca | HTEERG | 4sss | 417 | 45525 | 46 | 0.000 0.24 0
pona
C3 1 i@;ﬁ;ﬁf .| 45795 4.17 45.795 4.17 0.000 0.00 0
o
C4 1 i@;ﬁﬁf .| 4559 4.17 45.595 4.17 0.002 0.00 0
e
cs | HTEERG | 45459 | ade | 45459 | 416 | 0.000 0.00 0
A
C6 | ool BRI 1 4sse2 | 417 | 45562 | 46 0.000 0.24 0
wra
c7 | RJEERL | 4sess | 417 | 45635 | 47 0.002 0.00 0
25 RGBT
C8 25 CYC Fully Charged | 45-569 4.17 45.569 4.17 0.000 0.00 0
oy
co | OJEERE | 45756 | 417 | 4575 | 417 | 0.000 0.00 0
25 e s
CI0 | 5 cve rully Charged | 45665 4.17 45.664 4.17 0.002 0.00 0
IR 2 H

W L-ttEEs V-HES; D-fRR; R-ERY

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.

F-l2 K O-Tcittde. o< oMk, TomE. Tk k
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M £ 2
Appendix 2
T 5 T H 44 % 15 R
No. Name of Test Items Thermal test
e o g . (AT Before MiJE After RS | mERE |
FE i FEARES : s - iTa 7 ) 5 B
FE R T 1% HL T EEN N iR =s FFEE L R Mass loss Voltage loss
Sample No Sample status Test result
mi(g) Vi(V) mz(g) V2(V) (%) (%)
=
C1 ; E{é‘ﬁfﬁf L | 45.893 4.17 45.875 4.16 0.039 0.24 0
o
C2 1 E{é‘gﬁfﬁf L | 45525 4.16 45.503 4.15 0.048 0.24 0
A
c3 1 fﬁ@fﬁgﬁi | 45795 4.17 45.776 4.15 0.041 0.48 0
=5
C4 1 E@ﬁfgﬁf L | 45595 4.17 45.574 4.15 0.046 0.48 0
e
C5 1 E@ﬁfgff .| 45459 4.16 45.437 4.15 0.048 0.24 0
S
C6 zszgy“é‘;jlfgfie .| 45562 4.16 45.545 4.15 0.037 0.24 0
—£
C7 25@?;;%;}; .| 45635 4.17 45.613 4.16 0.048 0.24 0
25 IRSEAEFRH
C8 25 CYC Fully Charged | 45-569 417 45.556 4.16 0.029 0.24 0
=
Co zszgy“é‘;jlfgfie | 45756 4.17 45.737 4.16 0.042 0.24 0
25 RGEAR A
C10 | 5 ove raly Charged | 45-664 417 45.645 4.16 0.042 0.24 0
PLFZEH

W L-ttEEs V-HES; D-fRR; R-ERY

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.

F-l2 K O-Tcittde. o< oMk, TomE. Tk k
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i % 3
Appendix 3
F5 ; T H 44 % PR3N
No. Name of Test Items Vibration
e . WX HT Before M5 After FRERE | BE#SL |
FEMaE | RERORE ‘ ‘ S O | kg
FE R T 1% HL T EEN N iR =s FFEE L R Mass loss Voltage loss
Sample No Sample status Test result
m;(g) Vi(V) mz(g) V2(V) (%) (%)
HIRGEAERH
Cl1 | CYC Fully Charged 45.875 4.16 45.875 4.15 0.000 0.24 O
HIRGEAERH
C2 | CYC Fully Charged 45.503 4.15 45.502 4.15 0.002 0.00 O
HIRGEETH
C3 | CYC Fully Charged 45.776 4.15 45.776 4.15 0.000 0.00 O
HIRGEETH
C4 | CYC Fully Charged 45.574 4.15 45.574 4.14 0.000 0.24 O
HIRGEARH
C5 | CYC Fully Charged 45.437 4.15 45.436 4.15 0.002 0.00 O
25 IRSEAERH
C6 25 CYC Fully Charged 45.545 4.15 45.545 4.15 0.000 0.00 O
25 RGBT
Cc7 25 CYC Fully Charged 45.613 4.16 45.613 4.16 0.000 0.00 O
25 IRSEAEFRH
C8 25 CYC Fully Charged 45.556 4.16 45.556 4.16 0.000 0.00 O
25 WEAFH
Co9 25 CYC Fully Charged 45.737 4.16 45.736 4.16 0.002 0.00 O
25 RGEAR A
C10 25 CYC Fully Charged 45.645 4.16 45.645 4.16 0.000 0.00 O
PLFZEH

W L-ttEEs V-HES; D-fRR; R-ERY

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.

F-l2 K O-Tcittde. o< oMk, TomE. Tk k
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bt % 4
Appendix 4
FPs A MR H 24 7R ik
No. Name of Test Items Shock
e g . AT Before k)5 After RES | BERE |
BRGS | REARE ‘ i N U | ik
FE R T 1% HL T EEN N iR =s FFEE L R Mass loss Voltage loss
Sample No Sample status Test result
mi(g) Vi(V) mz(g) V2 (V) (%) (%)
X o
Cl 13.;2\;;1?35&2&1 45.875 4.15 45.875 4.15 0.000 0.00 O
o5
C2 ’ E{é\;ﬁmﬁc}iﬁz‘ea 45.502 4.15 45.502 4.15 0.000 0.00 O
AL
C3 X E@;ﬁiﬁi .| 45776 4.15 45.775 4.15 0.002 0.00 o)
A
C4 | E{é\;ﬂfg}?ﬁz‘ed 45.574 4.14 45.574 4.14 0.000 0.00 O
o
Cs | E{é\;ﬁ?z}?azed 45.436 4.15 45.436 4.15 0.000 0.00 O
RS
C6 zszgy“é‘;jlfgfie | 45545 4.15 45.545 4.15 0.000 0.00 0
L
C7 25@?;;%;}; | 45613 4.16 45.613 4.16 0.000 0.00 0
25 WEAFH
C8 25 CYC Fully Charged 45.556 4.16 45.556 4.15 0.000 0.24 (¢
el
C9 zﬁggg;;ﬁa?;e .| 45736 4.16 45.736 4.16 0.000 0.00 0
25 IXGEA TR
c1o 25 CYC Fully Charged 45.645 4.16 45.644 4.16 0.002 0.00 O
LR H

W L-ttEEs V-HES; D-fRR; R-ERY

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.

F-l2 K O-Tcittde. o< oMk, TomE. Tk k
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)
Appendix 5
e 5 WA A 4:Fs prenpe
No. Name of Test Items External short circuit
) \ . vt R THD o e U . B
PR R s B Bk
Max. External Temperature
Sample No Sample status ©) Test result Remark
HIRFTELETCH
¢ 1 CYC Fully Charged 57.8 0 /
HIRFEETCH
C2 1 CYC Fully Charged 58.3 o) /
HIRSEATEH
E 1 CYC Fully Charged 57.8 0 /
HIRSEATEH
c4 1 CYC Fully Charged 58.0 0 /
HIRFTEETH
C5 1 CYC Fully Charged 57.9 0 /
25 e T
C6 25 CYC Fully Charged 58.1 0 /
25 IRGEETH
C7 25 CYC Fully Charged 57.9 0 /
25 AT
€ 25 CYC Fully Charged 58.1 0 /
25 RSEA T
Cco9 25 CYC Fully Charged 57.8 0 /
25 IRGEEFH
c10 25 CYC Fully Charged 57.7 O /
PLF=H

s ANREEARET 170°C
D-fitfh; R-BE%E; F-#2k; O-Tffk. LHiZ. Ttk

Note: Extemal temperature not exceed 170°C

D-Disassembly, R-Rupture, F-Fire , O- No disassembly, no rupture, no fire.
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i £ 6
Appendix 6
S ) WA H 475 e
No. Name of Test Items Impact
) \ . T i 2% T e = e P . N
PEdh S BESR A Sl Wk gt e
Max. External Temperature
Sample No Sample status ©) Test result Remark
BEIK 50%75 &
cd 1 CYC 50% Capacity 115.3 1) /
B 50%75 &
c12 1 CYC 50% Capacity 113.8 0 /
IR 50%AE
cE 1 CYC 50% Capacity 115.5 0 /
BEIK 50%75 &
Cl4 1 CYC 50% Capacity 114.1 0 /
BEIX 50%75 &
15 1 CYC 50% Capacity 115.9 0 /
25 K 50%%5 &
16 25 CYC 50% Capacity 120.1 0 /
25 IR S0% K &=
C17 25 CYC 50% Capacity 116.8 0 /
25 K 50%%5 &
«ls 25 CYC 50% Capacity 119.4 0 /
25 K 50%%5 &
¢ 25 CYC 50% Capacity 116.7 0 /
25 R 50% K&
€20 25 CYC 50% Capacity 119.3 o) /
PLF=H

E: ANRIEE AN 170°C
D-fiftfA: F-iE2-K; O-Tofffk. Joikgk

Note: Extemal temperature not exceed 170°C
D-Disassembly, F-Fire , O- No disassembly, no fire.
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Mx 7
Appendix 7
Frs . It H 44 5% LR 7R H
No. Name of Test Items Overcharge
B 5 FERIRES NSRS %k
Sample No Sample status Test result Remark

T Dk Foldk: O- itk ok
Note: D-Disassembly, F-Fire ,0- No disassembly, no fire.
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b % 8
Appendix 8
e 8 BT F 4B el
No. Name of Test Items Forced discharge
B8 4 FEah RS W 2 ik
Sample No Sample status Test result Remark
C22 1 Caw;\i%ifh?rged 2 /
c23 vl Dt g :
c24 vl Dt 0 :
C25 1 CYﬁcw;\liréDKhEiged © /
C26 1 Ci@i%i%hﬁged © /
c27 Lok paitt 0 :
C28 1 Caw;\i%ifh?rged © /
C29 1 Caw;\i%ifh?rged © /
c30 il Sk 0 :
C32 25 ggﬁﬁﬁiﬁiged ¢ :
C33 25 ésgéﬁﬁzjiﬁged e /
C34 25 gsgﬁﬁﬁzjifiged 2 :
C35 25 gsg§§$Z%Eged © :
C36 25 ggéﬁﬁﬁzﬁged © :
C37 25 gsg§§$Z%Eged © :
C38 25 égéﬁﬁ%ﬁ%ﬁged ® :
C39 25 gsgﬁﬁﬁzjifiged e :
C40 25 gsgéﬁﬁzzﬁged ¢ /

. D-fifk; F-il2K; O- LAk, Tk
Note: D-Disassembly, F-Fire , O- No disassembly, no fire.
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NSy
Important Notice
1. The test report is invalid without the official stamp of PTC.
ARG T PTC 5 % A

2. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.

A BEAAEN TN RERR AL TR
3. Nobody is allowed to partly photocopy this test report without written permission of PTC

R& PTC Bl [FE, AFE = Hl AR S 1.
4. The report is invalid when anything of following happens — illegal transfer, reproduce, embezzlement,

imposture, modification or tampering in any media form.
AL, Zhl. BmH. B R BB SAAE B S & Bk
5. Product information and customer information provided by the applicant, we are not responsible for its

authenticity
P AE BN PE B I AR B, BANTAX stk 5T,
6. The test report is valid for the tested samples only.
ARAR A AR AR AR it A 2K
7. The Chinese contents in this report are only for reference.
AR PR A BN S %
8. Objections to the test report must be submitted to TCT within 15 days.

MR G BEA R MNTRERE Z HE 15 RN AL A SEH .

***End of report***
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